SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE) / 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 11,90 d& Ref Level 30.00 dém  Offset 11,90 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

26dB Bandwidth

Mode LTE Band 41(HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 482 | 516 | 971 | 969 | 14.33 | 14.12 | 18.82 | 19.14
Middle CH - - - - 482 | 472 | 961 | 9.65 | 14.24  14.30 | 18.78 | 18.82
Highest CH - - - - 492 | 496 | 981 | 967 | 14.12 | 14.27 | 18.74 | 18.78
Mode LTE Band 41(HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - 9.71 14.27 19.02 | -
Middle CH - - - - 4.73 - 9.85 14.21 1862 | -
Highest CH - - - - 4.79 - 9.71 14.12 18.66 | -
TEL : 886-3-327-3456 Page Number 1 A41-5 of 41
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm) ™M1[1] 13.65 dBm)
2.50045800 GHz 2.49648200 GHz
= ndB 26.00 dB @ H nd 26.00 dB
P r— " e A, 5 ~ . - e 5.1550
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,500458 GHz 15.49 dBm nd@ down 4.815 MHz M1 2.496482 GHz 13.65 dBm nd@ down 5155 MHZ
T 1 2,496122 GHz -10.32 dbm nd8 26.00 dB TL L 2,495853 GHz -12.30 dbm n 26,00 d8
T2 1 2,500938 GHz -10.70 d8m Q factor 519.3 T2 1 2.501007 GHz -12.25 dém Q factor 484.3
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.99 dbm)| MI[1] 14.55 dBm
166900 GHZ| 2900 GHz,
= ; ndi 26.00 dB @ nd ) 26.00 dB
104 T AWAT ATAV NIV Y J.dx-.qtrjum,.r‘u\,\ 4.815000000 MHz 104 I | LA s PRy /‘m\,\‘,\, 4.715000000 MHZ|
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.593669 GHz 14,99 dam nd@ down 4.815 MHz ML 2.504329 GHz 14,55 dam nd@ down 4,715 WAz
T 1 2,590592 GHz -10.70 dBm nd8 26.00 dB TL L 2,500642 GHz -12.38 dbm nd8 26,00 d8
T2 1 2,595408 GHz -10.99 dém Q factor 53B.6 T2 1 2.595358 GHz -11.34 d8m Q factor 550.2
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili] 13.73 dBm|
2.68751000 GHz 268629100 GHz,
e 9 ndg 26.00 dB| & M1 ndg, 26.00 dB
w0 F AN o v L ey 4.915000000 MHz 104 " N W2 U 955000000 MHz
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CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 268751 GHz 14.92 dBm ndB down 4.915 MHz ML 2.886291 GHz 13.73 dém ndB down 4,955 MHz
T1 1 2 685032 GHz -11.09 d8m nd8 26.00 d8 T1 1 2.684983 GHz -12.47 dBm nd8 26.00 da
T2 1 2,669943 GHz -10.77 dém Q factor 545.6 T2 1 2.689938 GHz -12.20 dém Q factor 542.1
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.24 dBm) ™M1[1] 16.46 dBm)
H 2.5006000 GHz " 2.5015000 GHz]
= “ndB R 26.00 dB @ X_ ndB 26.00 dB
g S B 9.710000000 MHZ 04 T A Y f o 2.690000000 MHZ]
Q factor \ 257.5 1 Q factor N 258.1
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50 df 50 d
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CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,5006 GHz 16.24 dBm nd@ down 9.71 MHz ML 2,5015 GHz 16.46 dBm nd@ down 9.60 WHZ
T 1 2,496125 GHz -9.27 dBm nd8 26.00 dB TL L 2,496185 GHz -9.03 dBm n 26,00 d8
T2 1 2,505835 GHz -10.67 d8m Q factor 257.5 T2 1 2.505875 GHz -9.93 dBm Q factor 258.1
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.53 aBm LY
2.5944790 GHz
20 = 20 L
) EndB 26.00 dB ndB 26.00 dB
- V] S e 9.610000000 MHZ 04 B %0 s ey 9.650000000 MHZ]
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CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,504479 GHz 16.53 dam nd@ down 9.51 MHz ML 2.500483 GHz 16.32 dam nd@ down 9,65 MHZ
T 1 2,580205 GHz -8.54 dBm nd8 26.00 dB TL L 2,588165 GHz -9.14 dBm nd8 26.00 dB
T2 1 2.597815 GHz -9.26 dBm qQ factor 270.0 T2 1 2.597815 GHz -8.85 dam qQ factor 268.4
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Highest Channel / 10MHz /

QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.1a dBm| mili] 15.16 dBm|
2.68286820 GHZ| 2.6817630 GHz
e | nds 26.00 dB & ndB 26.00 dB
frn P [Ty | v-\,._\ 9.810000000 MHz 104 o ot ™S BB 0.670000000 MHz|
Q fa 273.5] ] Q factor 4 277.3
0 d :
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T 20 di
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30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2662802 GHz 16.13 dBm ndB down 9.61 MHz ML 2.881763 GHz 15,18 dBm ndB down 9,67 MHZ
TL 1 2,680185 GHz -11.04 dam nds 26.00 dB TL L 2.680165 GHz -11,58 dam nds 26.00 d8
T2 1 2669995 GHz -10.34 dém  factor 273.5 T2 1 2.689835 GHz -9.81 dBm  factor 277.3
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.70 dBm)| ™M1[1] 14.06 dBm)
2.5056280 GHz 2.5049990 GHZ]
20 + 20
- ¥ nde 26.00 dB T ndn 26.00 dB
1 f A B oy .
104 e 0 A B ey 14.326000000 MHz 0d - m P, P 1 14.116000000 MHz|
f Q factor | 174.9 [ Q factbr A 177.5]
{
od i 0 d \l
-1 d 10 di 't
i | [
20 d 20 di L
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40 d \e/
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result
ML f 2505628 GHz 15.78 dam nd@ down 14.326 MHz ML 2504999 GHz 14.06 dBm nd@ down 14,116 MHz
T 1 2,496457 GHz -9.67 dBm nd8 26.00 dB TL L 2.496427 GHz -12.45 dbm n 26,00 d8
T2 1 2,510783 GHz -9.97 dBm Q factor 174.9 T2 1 2.510543 GHz -10.95 dam Q factor 177.5
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] o1 dBm)| ™M1[1] 14.04 dBm)
. 2.5951280 GHz 2.5939500 GHZ]
= ¥ ndB 26.00 dB @ nd 26.00 dB
w0 P P o | = VB 14.236000000 sz 0d NELPV Poad N § B AP, 14.206000000 MHz
T Q factor 182.3) | ~ Q factor \ 181.5
od t 0
1 ! ‘ I !
-1 d £ 10 di F L
i f Y
20d ,’ 20d < N
" o A N/ A
7 f T T - o
T ALy \; ST
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.595128 GHz 15.91 dam nd@ down 14.236 MHz ML 2.503959 GHz 14.04 dBm nd@ down 14,296 MHz
T 1 2,585927 GHz -9.00 dBm nd8 26.00 d TL L 2,585897 GHz -11,92 dbm nd8 26,00 d8
T2 1 2.600163 GHz -9.97 dBm Q factor 182.3 T2 1 2.600193 GHz -11.58 dam Q factor 181.5
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.73 dBm| mili] 14.10 dBm|
. 2.6812710 GHZ| 2.6889440 GHz
e Y ndB 26.00 dB & ndB 26.00 dB
w0 P aiag i Al o o, 14116000000 MHz 104 AT S AT B P 14.266000000 MHz
T a fa \ 189.9 J‘ = Qe 188.5
ad | od |
4 ! J
BUE Y ¥ -10 di o
| \ ]
20 d Jf 20 di - "
R ; Y f AN S \
SR PN WaY A s e el e A J VAN L ]
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2881271 GHz 15.73 dBm ndB down 14.116 MHz ML 2.688544 GHz 14.10 dBm ndB down 14266 MHz
TL 1 2675457 GHz -9.03 dém nd8 26.00 dB TL 1 2.675307 GHz -11.96 dém nd8 26.00 d8
T2 1 2689573 GHz -10.50 dém  factor 169.9 T2 1 2.689573 GHz -10.81 dém  factor 188.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) ™M1[1] 12.73 dBm)
2.5022840 GHz 2.5120340 GHZ|
= I ndB 26.00 dB @ nds M1 26.00 dB
. oo o A s p ot e B A 18.821000000 MHz P . T 10.141000000 MHz
w | [ Q factbr" "\ 133.0) n i W T IAWES \l 131.2
od il 0
. _ \
-10 ‘# - -10 d ‘\
20 d - - 20 d ! -
; \ nad Lok \
Jrer =30 dBm, i e = T
Faly Sl e | B by an Vs e A LN
-and L -40 d
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,502284 GHz 14.67 dBm nd@ down 18.821 MH2 M1 2.512034 GHz 12.73 dBm nd@ down 19,141 MHZ
T 1 2,496643 GHz -11.29 dam nd8 26.00 dB TL L 2,49645 GHz -13.46 dm n 26,00 d8
T2 1 2.515471 GHz -11.47 dBm Q factor 133.0 T2 1 2.51559 GHz -12.97 dém Q factor 131.2
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 39 dBm)| ™M1[1] 12.00 dBm)
2.5912820 GHz 2.5957170 GHz]
20 20
T nd 26.00 dB MindB 26.00 dB
p o A I s BRE L pe g 18.781000000 MHz| . . . Xew o . 18.821000000 MHz|
o i 7 afactors’ | 138.0 n TR LA ALY S \l 137.9
o v [
[ |
_10d i 2 104 il 1
i T ¥ (
/ \ | |
204 . \ 20d {
S el aad ] ; it LSNP
S o, ¢ ? TR
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,591282 GHz 13.39 dam nd@ down 18.781 MHz ML 2.505717 GHz 12,80 dam nd@ down 18,821 MHz
T 1 2,583649 GHz -12.91 dam nd8 26.00 dB TL L 2,583569 GHz -13.27 dbm nd8 26,00 d8
T2 1 2602431 GHz -12.63 dém Q factor 138.0 T2 1 2.602391 GHz -12.81 dém Q factor 137.9
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
13.88 dBm| mili] 13.44 dBm|
2.6813190 GHZ| 2.6746850 GHz
e 26.00 dB & W1 26.00 dB
0 . h 18.741000000 MHz 104 i S 18.781000000 MHz
Jlf v 7 143.1 r# V" 142.4
od t 0 f
-t0d -I;‘ -10d —
|
o 3 |
20 d 20 di
;- o ALl EYY
Y DLt hud AL ey oo el e R A A
R by
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2681319 GHz 13.88 dBm ndB down 18.741 MHz ML 2.674685 GHz 13.44 dBm ndB down 18,761 MHz
T1 1 2670689 GHz -12.20 dém nd8 26.00 dB TL 1 2.670689 GHz -13.41 dém nd8 26.00 d8
T2 1 2689431 GHz -12.48 dém  factor 143.1 T2 1 2.689471 GHz -12.81 dém  factor 142.4
L )| g L ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.42 dBm) ™M1[1] 15.25 dBm)
2.49899000 GHz 2.5021190 GHz
= ndB 26.00 dB @ ¥ nde 26.00 dB
104 A . X PRt r, e, 4.865000000 MHz 104 e e FavAs ‘abﬁ\“_,\f\z\ 0.710000000 MHZ|
7 Q factor \ 513.7 7 . Q factor \ 257.7
od / 0 di L \‘
o
-10 df -10 d 1\
{
20 d 20 d )
i -~ —
y \
T A e
-40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,49899 GHz 13.42 dBm ndB_down 4.855 MHz ML 2.502119 GHz 15.25 dsm ndB_down 9,71 MHZ
TL 1 2,496022 GHz -12.69 dém ndd 26.00 dB TL L 2.496105 GHz -11.22 dbm n 26.00 dB
T2 1 2,500888 GHz -12.64 dBm Q factor 513.7 T2 1 2.505815 GHz -10.64 dam Q factor 257.7
L U J wa L JU J L]

Mi

ddle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] T aBm| MI[1] 16.10 dBm
2.59206100 GHz . 2.5893840 GHZ]
20 20 +
i nd 26.00 dB x ndB 26.00 dB
f 5 N R - 5
10 df allat i e e ?ﬂ"u“\a-‘(\m. 4.725000000 MHz| 104 - -, VL ™ e B, W 0.8 uunnunt} \1»—14
7 v §Tactor y 548.6) 7 g Q factor 262.9
f / \
o d / | 0 di |
1 1 1/ b
-10 \e -10 d 7 +
[ \ l\
204 4 L 20d ’l
o \ L~ AN Y
-30 B S e BT Loy B 30 Aot r T
AN Y oy vy = 7
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.592061 GHz 13.33 dam nd@ down 4.725 MRz ML 2589384 GHz 16.10 dam nd@ down 9,85 WHZ
T 1 2,590642 GHz -11.42 dbm nd8 26.00 dB TL L 2,588085 GHz -9.74 dBm nd8 26,00 d8
T2 1 2,595368 GHz -12.28 dém Q factor 548.6 T2 1 2.597935 GHz -10.23 dém Q factor 262.9

L I

J

L U

J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 56 dm| MiL1]
2.68765000 GHz )
e 1 nd8 26.00 dB & nds 'y 26.00 dB
04 N o it 4.765000000 MHz 04 v ANV 9.710000000 MHZ
T <+ 7 561.7 T Q factor it 276.8
\
/ \
od 0
T
/ { N
-10 df 2 "\'
[ \
20d — —F=
AV AT AT,
S Y o e
=
40 d -40d
50 d -50 d
-60 df 60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc X-value v-value Function Function Result Type | Ref | Tre %-value v-value Function Function Result
f Il Il i i l f l Il i i Il
ML T 2.68765 GHz 13.56 dBm nd@ down 4.765 MAz ML 2,687657 GHz 15.52 dBm nd@ down 3,71 Mz
T1 1 2 685112 GHz -12.25 dam nd8 26.00 d8 T1 1 2.680105 GHz -10.47 dBm nd8 26.00 da
T2 1 2.689899 GHz -12.33 dém 0 factor 5617 T2 1 2.689815 GHz -10.11 dém 0 factor 276.8
L ] [ ] L )| ik

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)
Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.12 dBm) ™M1[1] 13.13 dBm)
2.5096440 GHz 2.5048810 GHZ]
= nd M1 26.00 dB @ ) nd 26.00 dB
By, X 14.266000000 MHZ| X By 10.021000000 MHz
di - N i e o
W T = 0 G taddl7 “l 175.9) 0 v TS [T Tactn, H\ 131.7
0 di + 0 d !
-1 d ! LE 10 di Te £
/ \ { |
20d ; 20d I t
-30 dBm— f Ta e e AT
e N A N S
-40 ds
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,509644 GHz 13.12 dBm nd@ down 14.266 MH2 M1 2.504881 GHz 13.13 dBm nd@ down 19.021 MHZ
T 1 2,496427 GHz -14.28 dm nd8 26.00 dB TL L 2,49633 GHz -12.58 dBm n 26,00 d8
T2 1 2,510693 GHz -12.64 dBm Q factor 175.9 T2 1 2.515351 GHz -11.86 d8m Q factor 131.7
L it ] - L ) ] L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.44 dBm) ™M1[1] 11.44 dBm)
2.5991740 GHz 2.5937190 GHz]
= M1 26.00 dB @ nd 26.00 dB
10d _ A, 14.206000000 MHz 0d Byt N 18.621000000 MHz
e % attor \ 183.0) EVARAY, ATt RCE LT LY NREY 139.3
0d , \ 0 d | |
I ]
10 d % -10 d + e
1 |
204 \ 20d t
y | fad? i Lon -
4Ry . o T | 20, dom 7 e
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,599174 GHz 12.44 dBm nd@ down 14.206 MH2 M1 2.593719 GHz 11.44 dBm nd@ down 18,621 MHZ
T 1 2,585927 GHz -13.31 dbm nd8 26.00 d TL L 2,583669 GHz -13.61 dam nd8 26,00 d8
T2 1 2.600133 GHz -13.93 dém Q factor 1B3.0 T2 1 2.602311 GHz -13.59 dam Q factor 139.3

L I

J

L U

J

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .43 dBm mili] 12.16 dBm|
2.6875950 GHZ| 2.6843160 GHz
e ndB 26.00 dB & nef 26.00 dB
A A S BYLA 14.116000000 MHz . By 1B.661000000 MHz
wd /., . =Y T4 fa 190.4 0 ' 2y, T VI et VY 143.8
od od + jl
p } o o
-0 + -10 ¥ Y
20d ~ JHI 20d § [
AN A RUSY AR U NG A
PP VAl "y e - PPN T A e
v el
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2667595 GHz 13.43 dBm ndB down 14.116 MHz ML 2.684316 GHz 12.16 dBm ndB down 18,661 MHz
T1 1 2 675457 GHz -11.49 dém nd8 26.00 dB TL 1 2.670649 GHz -13.49 dém nd8 26.00 d8
T2 1 2689573 GHz -11.51 dém  factor 190.4 T2 1 2.689311 GHz -12.32 dém  factor 143.8
L )| g L )| e
TEL : 886-3-327-3456 Page Number 1 A41-11 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

Occupied Bandwidth

Mode LTE Band 41(HPUE) : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 448 | 9.05 | 9.01 | 13.40  13.34 | 17.90 | 17.86
Middle CH - - - - 449 | 451 | 901 | 9.01 | 13.46 | 13.49 | 17.82 | 17.78
Highest CH - - - - 450 | 444 | 899 | 9.03 | 13.46 | 13.46 | 17.82 | 17.66

Mode LTE Band 41(HPUE) : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.01 13.46 - 1794 | -
Middle CH - - - - 4.46 - 9.03 13.37 - 1790 | -
Highest CH - - - - 4.46 - 9.05 13.37 - 1786 | -

TEL : 886-3-327-3456 Page Number 1 A41-12 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.79 dBm) 14.24 dBm)
2.49975900 GHz 2.49690200 GHz
= - o 4.485514486 MHz @ R 4.475524476 MHZ
e - W - .
10d b ASs VLW VYA 104 ;r'm
od | 0 d
{ 1
‘ . [ ‘
-10 de l‘ -10 ), T
204 ! — . \
- VAl s — Y
o Y, VW \
\ T
40 df
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.499759 GHz 16.79 dam ML 2.495002 GHz 14,24 dBm
T 1 2,4962522 GHz 10.32 dBm Oce Bw 4,485514456 MHz TL L 2.4962522 GHz 10.05 dBm Oce Bw 4,475524476 MHz
T2 1 2.5007378 GHz 10.91 dam T2 1 2.5007278 GHz 8.75 dam
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.57 dBm)
300 GHz
20 i 20
5 Occ Bre 4.485514486 MHz Occ B 4.505404505 MHZ
T S ANV nd | ARV AW n v
10 d 5 fio \WARPS A 10 d S o Lion s o, .
| /
o 1 ] +
_10d L - 10d +
/ ‘ /
2 f 20 di
204 " 20
- A \ - N bl Nt
Y 3 ST ST, & [T
40 df - -40 d
50 d S0 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.501052 GHz 15.14 dam ML 2.505138 GHz 14,57 dam
T 1 2,5907622 GHz 8.84 dBm Oce Bw 4,485514456 MHz TL L 2.5907522 GHz 7.56 dBm Oce Bw 4.505494505 MHz
T2 1 2.5952478 GHz 10.34 dom T2 1 2.5952577 GHz 8.69 dam

L U J ” L JU J i

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 15.07 dBm|
20 2.68551200 GHz, - 2.68585200 GHZ,
Oce B 4.495504496 MHz “ Oce B 4.435564436 MHz
04 S Ve SANVA SN WSy 0 i P b o 'J"._
| l [ \
od - od t
-0 d - -10 di ,’
! |
/ |
20 d 5, — 20 di
A . - Ao b e [
e y - e AT ey
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2685512 GHz 14.55 dBm ML 2.885652 GHz 15.07 dém
TL 1 26852522 GHz 9.49 dém Oce Bw 4.495504496 MH2 T1 1 2.6852822 GHzZ 9.03 dBm oce Bw 4. 435564436 MHZ
T2 1 26697478 GHz 9.63 dbm T2 1 2.6897178 GHz .95 dbm

TEL : 886-3-327-3456 Page Number 1 A41-13 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.48 dBm) ™M1[1] 15.61 dBm)
- " 2.5037170 GHz - 2.5020190 GHZ]
- 050040051 MHz ¥ OccBu 9.010989011 MHZ
N T e Ay N S N2
o il Za 104 Y \-
/
04 04 /
/ !
-10 f \ -10 d
]
[
204 f 20d JJ‘
A il Pavay ~ N -" - " .}
R AT RO
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.503717 GHz 16.48 dam ML 2,502019 GHz 15.61 dam
T 1 2,4965045 GHz 9.61 dBm Oce Bw 9.050943051 MHz TL L 2.4965045 GHz 10.26 dBm Oce Bw 9.010969011 MHz
T2 1 2,5055554 GHz 10.94 dam T2 1 2.5055155 GHz 9.09 dam
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.15 dBm 16.06 dBm)|
- . 2.5925800 GHz - 2.5956170 GHZ]
X 9.010080011 MHz 9.010989011 MHZ
VAYA® Vasd! e o~
10 d 7 . - 10 di 7 —
\
o d / 0 di / :
-10 df | -10 d F T
/ | \
204 L 20d
A ¥ N ~ N e s
v " YaN — L S ~/ e fon
Y
40 df 40 df
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,50258 GHz 16.15 dam ML 2.505617 GHz 16.06 dam
T 1 2,5805245 GHz 9.91 dBm Oce Bw 9.010985011 MHz TL L 2,5885045 GHz 9.76 dBm Oce Bw 9.010969011 MHz
T2 1 2.5975355 GHz 9.71 dam T2 1 2.5075185 GHz 9.78 dam
— —

L U J L JU J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.70 dBm| mili] 16.04 dBm|
20 2.6835610 GHZ| - " 2.6857390 GHz
Oce Bw 8.001008991 MHz X, Occhw : 0.030969031 MHz
o T AT e s
04 = et s > 104 sy S | =iy
/ f \
od : 0 / b
[ | / |
-od -10d
/ 1 { I
20 d f‘ ~ - 20 di - -
e =7 ~ - T 5 7
PSS e A | A
El -30
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2683561 GHz 16.70 dBm ML 2.685739 GHz 16.04 dBm
TL 1 26805245 GHz 9.99 dém Oce Bw 8.991008991 MHz TL 1 2.6B05045 GHz 9.30 dém Oce Bw 9.030969031 MHz
T2 1 2 6695155 GHz 10.47 dBm T2 1 2.6895355 GHz 10.14 dBm

L )i ]

TEL : 886-3-327-3456 Page Number 1 A41-14 of 41
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.22 dBm)| ™M1[1] 14.12 dBm)
- 2.5046990 GHz - 4989450 GHz
- - Occ B 13.996605397 MHz T Occ Bre 13.996663337 MHz
. e A e M ATAY o ey 0 i e i, A fn sl
10 i 10 . ot
/ )
04 ! | 04 ‘
/ | [
-1 d L - 10 di f
/ \ /
20 d \l 20 di
21 2 f
\ /
230 : -30 dem; = : -
el A [l N o Povtis A v PO LPY I
- T T | VA
40 df Mg TV -40 di
50 d S0 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2504699 GHz 15.22 dam ML 2.498945 GHz 14.12 dBm
T 1 2,4968167 GHz 10.25 dBm Oce Bw 13.396603397 MHz TL L 2.4960167 GHz 7.53 dm Oce Bw 13.336663337 MHz
T2 1 2.5102133 GHz 10.45 dam T2 1 2.5101533 GHz 8.49 dam

L it J - \ ) [

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.90 dBm) ™M1[1] 14.24 dBm)
- 2.5949480 GHz - 2.5949480 GHZ]
13.456549457 MHz I Y Oce B 13.486513487 MHz
e A v FUA AN P\ 3
104 : A AN 104 ol o ’
[ \
o d 0 di i |
10 d - - -10 di
[ Y ]
204 I,‘ ‘L 20d 7
) LY = AWy \ LoV el
el w — ) e 7 T
WAL + v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,504948 GHz 14,90 dBm ML 2.504948 GHz 14,24 dBm
T 1 25862067 GHz 8.64 dBm Oce Bw 13.456543457 MHz TL L 2.5862268 GHz 10.30 dBm Oce Bw 13.488513467 MHz
T2 1 2.5997433 GHz 10.19 dam T2 1 2.5997133 GHz 8.24 dbm

L U J ” L JU J i

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 37 dBm mili] 13.34 dBm|
20 . 2.6864260 GHZ| - 2.6842680 GHz
. Oce B § 13456543457 MHz M oce Bw 18456543457 MHz
0 a0 SRR AT anY P aavavat R WA Y. wd Al o P .
. 1 7 L R ¥ i
od | | od /
/ i I \
BUE! ; \\ -10d i
/ |
20 d J/ 20 d I =
P T V) A hey o WY N
RECELS 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2666426 GHz 15.37 dBm ML 2.684268 GHz 13.34 dBm
T1 1 26757867 GHzZ 10.47 dBm oce Bw 13.456543457 MHz T1 1 2.6757867 GHzZ 8.57 dBm oce Bw 13.456543457 MHz
T2 1 26692433 GHz 10.56 dBm T2 1 2.6892433 GHz 9.08 dém
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LTE Band 41(HPUE)

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 12.98 dBm)
- 2.5 - 2.5104360 GHZ]
; "!: Occ B 17.902097902 MHz 17.862137862 MHz
di o YA NRAY ALV Y Ve d - T2
10 " v J iy 10 T o v
od i 0 d L ‘l
-10d | T 10 d ! !
/ / |
204 20d
/ \ / N
P N
Bk v T e ik M o o
"o M A y e W
40 df -40 di
50 d S0 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.507518 GHz 13.85 dam ML 2.510436 GHz 12.38 dam
T 1 2,4970989 GHz 9.60 dBm Oce Bw 17.902087502 MHz TL L 2,4970889 GHz 8.26 dBm Oce Bw 17.862137862 MHz
T2 1 2.514991 GHz 10.91 dam T2 1 2.514951 GHz 8.12 dam
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.05 dBm) 13.66 dBm)
- 2.5943190 GHz - 2.5949560 GHZ]
Occ B 17.822177822 MHz 17.782217782 MHz
1 Al s n \ T A
104 . Y. ALY 0d N PP WA o _—
! N \ J? A N
o di . | 0di +
~1od - . -0 d L
/ \ |
204 \ 20 f
7 =t RV A f b\ e !
e AN U = Iy
40 df
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.594319 GHz 14.05 dam ML 2.504958 GHz 13.66 dam
T 1 2,5840999 GHz 9.42 dBm Oce Bw 17.822177822 MHz TL L 25841289 GHz 7.20 dm Oce Bw 17.782217782 MHz
T2 1 2.6019111 GHz 8.65 dam T2 1 2.5019111 GHz 6.94 dam
— —

L U J L JU J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.53 dBm| mili]
20 2.6790010 GHZ| -
g Oce Bw 17.822177822 MHz| T oce Bw 17.662337662 MHz
Tt - e | o, ; di P P BNV 1.
10 d = v 10 T - —
0d ! ool
{
BUE! -10d
! | f
\ |
20 d f i
R Ty A AL
o n,m/ AL e w ) e oM
=
-40d 40 d
50 df 50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2679001 GHz 14.53 dBm ML 2.681518 GHz 14.15 dBm
TL 1 2.671049 GHz 8.08 dém Oce Bw 17.822177822 MHz TL 1 2.6712088 GHz 6.83 dBém Oce Bw 17.662337662 MHZ
T2 1 26688711 GHz .87 dbm T2 1 2.6886711 GHz 8.14 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.99 dBm) ™M1[1] 15.68 dBm)
- 2.49979900 GHz - " 5038570 GHz,
Occiie 4.475524476 MHz Occ By, 9.010989011 MHZ
ol " N ™ 1 e TP I e )
104 = hor pmpLalioasad 1 104 e e i Wl O\ WL
7 | / i
od T 0di f A
f | i |
-tod - -10d
{ \
204 /
A Y s ~ faat) N
-30) 4B N . = =
AhP7 52 ]
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.499799 GHz 12.99 dam ML 2.503857 GHz 15.68 dam
T 1 2,4962622 GHz 6.90 dBm Oce Bw 4.475524476 MHz TL L 2.4965445 GHz 8.18 dBm Oce Bw 9.010969011 MHz
T2 1 2.5007378 GHz 7.47 dam T2 1 2.5055554 GHz 9.34 dam

L i ]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum - pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.81 dBm| ™Il 15.74 dBm|
2.59276000 GHz 2.5960770 GHz
= 5544456 MHz @ 9.030969031 MHz
04 g ~ ; AN 0d T1, s ’
I A
J \
od { | od
T { j
/ \ /
10 df -10d
{ 4
/ 4 ,{
20 d f £ 20 v v
nJ R A (S
-0 : s Sl = =
T e T LS v
yys v v
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,59276 GHzZ 14.81 dBm M1 2.596077 GHz 15.74 dBm
TL 1 2,5907722 GHz 7.66 dém Occ Bw 4.455544456 MHz TL L 2.5884845 GHz 7.78 dém Occ Bw 9.030969031 MHz
T2 1 2,5952278 GHz 7.44 dBm T2/ 1 2.5975155 GHz 8.33 dBm
L U J wa L JU J L]
ectrum pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.47 dBm| mili] 13.84 dBm|
20 2.68754000 GHz, - 2.6877770 GHz
'!I 0ce Bw 4.455544456 MHz| occ n.’u‘\' 9.050949051 MHz
1 -~ T1 e N e, T
10 d — A A pcts el 12 10 d ; o — L
/ | [ \
LE } 0 F
J | /
-0 1 \ -10 4
20 d [ L S " oy
F Y s e
I Yl il AN T
@
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 268754 GHz 13.47 dBm ML 2.887777 GHz 13.84 dBm
T1 1 26852722 GHz 8.81 dBm oce Bw 4. 455544456 MH2 T1 1 2.6804845 GHz 8.40 dBm oce Bw 9.050949051 MHZ
T2 1 26697278 GHz 7.21 dém T2 1 2.6895355 GHz .55 dbm
— —

L ) ]

L I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 41(HPUE)

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.49 dBm) ™M1[1] 13.19 dBm)
- 2.5026610 GHz - 2.5092370 GHZ]
Occ B 13.456549457 MHz 17.942057942 MHz
. 1 b ”y . T
0 f ot = " \,‘ 1 T T 7
[ \
o d | 0 di |
{ | { l
-10 df { T -10 7 L
I
204 1 20d ;
f \ / \
o~ R ) I \
A0 e e v SR
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.502661 GHz 13.49 dam ML 2509237 GHz 13.19 dam
T 1 2,4967567 GHz 7.78 dBm Oce Bw 13.456543457 MHz TL L 2,497049 GHz 6.63 dBm Oce Bw 17.942057942 MHz
T2 1 2.5102133 GHz 7.00 dam T2 1 2.514991 GHz 7.89 darm

L i

Middle Channel / 15MHz / 64QAM

ectrum = =
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 13.98 dBm)| MI[1] 14.45 dBm
0 2.5940190 GHZ| - 2.5898030 GHz
¥ occhw 13366635367 MHz ke Occ B 17.902007902 MHz
u n N RPEVANE Y ATV I 4 T 4 N
0 7 o] 10 Ry M TV W
/ v
od { 0di
[ 1
-1 d L 10 di u
/ | 1
20 d 20 di {
2 21 1 y
A0y i YL Yt o S
7R = SV RvTey -3 dRr v = K NTavary
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value Function Function Result Type | Ref | Tre | X-value | Y-value Function Function Result |
ML 1 2,594019 GHz 13.98 dBm ML 2.580803 GHz 14.45 dBm
TL 1 2,5663167 GHz 7.14 dBm Occ Bw 13.366633367 MHz TL L 2.584049 GHz 7.98 dm Occ Bw 17.902097902 MHz
T2 1 2,5996833 GHz 6.91 dBm T2 1 2.601951 GHz 4.20 dBm
L U J wa L JU J L]
ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] mili] 12.11 dBm|
2.6842760 GHz
20 ',‘ Occ Bw 2 Ogrg Bwe 17.862137862 MHz
= FUN d 11 A .4
10 df = T o & 10 W T e Vo
[ 1\ [ i
0 f t 0 1
\ |
-0 d + 1 -10 di
!
7 ! |
AT gNEVS PP A -
Al I ™ Ll e WAL 5 N R et
R v
-40d -40 d
50 df -50 di
60 df -60 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2680552 GHz 13.32 dém ML 1 2.684276 GHz 12.11 dBm
TL 1 2,6758467 GHz 6.39 dam Occ 8w 13.366633367 MHz TL L 2.5711289 GHz 7.50 dam Occ 8w 17.862137862 MHZ
T2 1 26692133 GHz 7.71 dBm T2 1 2.688991 GHz 7.77 dBm
— —

L )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

Conducted Band Edge

LTE Band 41(HPUE) / 5SMHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 15,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” PURIOUS INE_ABS PABS " 20 dh’.‘LI‘P SPURIQUS L INE_ABS PASS
10 dBm [{1 10 dBm :
0 dBm J H 0dem J
-10 dBm
-10 dBm : l J |
on s ol ! -20 dem . |
SPURIOUS_LINE_ABS H” W 0
e Wil i il XIS TN NNNNY TR Y
| L ) Lbo ol il
RTINS YT TR (oo (11 il ”“. W Tt s
S0
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 21.32 dém -8.68 db
2.475 GHz 2.490 GHz 1.000 MHz 248837 GHz ~26.70 dém -1.70 d& 2,690 GHz 2.601 GHz | 100.000 kHz 2,60001 GHz -15.19 dBm -5.10 d2
2450 GHz 2.495 GHz 1.000 MHz 2,40485 GHz -13.14 dBm -0.14 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69104 GHz ~13.80 dbm ~3.80 db
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -20.64 dém -7.64 dB 595 CH= 2696 GHz 1,000 MHz 269520 GHz 24 38 dBm i3 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz ue3dem | g7 de > 856 GHz 5716 GHz 1,000 Mz 555647 GHe 55 56 dhm 058 db
T —
i [ | N ™)
Date: 31.JAN.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Sp um

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm
0 dém
-10 deém \_|
50 dam I
SPURIOUS_LINE_ABS m
-30 dBm Il
ULl
SRR APRTE IR TR UR YT W ey -40 dBm bbbl
eyt w
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68880 GHz 8.41 dBm -21.59 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -29.88 dém -4.88 d& 2.690 GHz 2.691 GHz | 100.000 kHz 2.69001 GHz -23.63 dBm -13.63 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -22.45 dém -9.45 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -15.75 dBm -5.75 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -27.16 dBm -14.16 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69523 GHz Z54.54 dBm C11.64 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49995 GHz 8.21 dBm 2178 de 2.606 GHz 2.715 GHz 1,000 MHz 5.69635 GHz ~57.15 dbm ~5.15 dB
Y —
i X N ™
Date: 31.JAN. 11 6:31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 41(HPUE) / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chiRe -uumh] 1S LINE ABS PASS
10 dBm ﬂ\ 10 dém I }
i
0 dm T 0dém | l
-10 dBm | -10 dem J \_I
| il
SPURIOUS_LINE_ABS ] | l
20 dom P A Iy ] I
Ll L il L sl
Uehir, e JIL | |.|_I II H [ :
4
50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68969 GHz 18.49 dBm -11.51 dB
2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -27.63 dBm -2.63 d 2.690 GHz 2.601 GHz | 100.000 kHz 2.69001 GHz -18.58 dBm -8.56 d8
2490 GHz 2.495 GHz 1.000 MHz 249467 Gz -16.03 dém -3.03 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69169 GHz -18.09 dBm -8.09 db
2:495 GHz 2.496 Gz 50.000 kHz 2.49600 GHz ~21.66 dbm -8.96 dB 2.695 Gz 2.606 GHz 1,000 MHz 2.60525 GHz -25.54 dBm -12.54 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 20.50dem | -9.50 de > 856 GHz 5716 GHz 1,000 Mz 5 65841 GHe T B3 db,
] J ] i

© 3L.JAN.2020 11:44:48

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IﬂH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBm dem \
-10 dém ‘ [-10 dBm l \_|
o darn. | J -20 dem T
SPURIOUS_LINE_ABS ] J
-30 dem
30 dBm L 1
OO T A i ¥ | Ll s
PR L | 0 W | Lo 1. -40 dBm
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68633 GHz 7.14 dbm -22.86 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48981 GHz -29.44 dBm -4.44 db 2.690 GHz 2,601 GHz | 100.000 kHz 2,69001 GHz -25.53 dBm -15.53 d8
2490 GHz 2.495 GHz 1.000 MHz 249454 Gz -19.99 dém -6.99 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69107 GHz -21.62 dBm -11.62 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -30.73 dém -17.73 dB 5 605 GH= 3 698 GH2 1.000 Mz 2.69550 GHz ~26.00 4B Jic 09 ds
2,498 GHz 2.501 GHz 100,000 kHz 2,49877 GHz 7,52 dém -22.47 dB .606 GHz 2.715 GHz 1.000 MHz 2.60817 GHz 29.60 dBm 460 dR
T e —
I - 1 P
Dater 31.JAN.2020 11 B:lS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 41(HPUE) / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
20 deIHH PURIOUS_) INE_ABS PABS
10 dBm.
0 dem
-10 dBm:
o0 dam
SPURIOUS_LINE_ABS
-30 dBm: L
ORI I KW T ”'ﬂlhlll“ HH
-50 dBm
-60 dem
Start 2.475 GHz 8004 pts

SGL Count 100/100

Ref Level 20,00 dém  Offset 15,00 db

Mode Auto Sweep

(@1 AvgPwr

20 dblfe_$PURIO

| SPURIGNIECHHEKABS
IS

PABS

INE_ABS 5§

10 dBm E

]
0 dBm

-10 dBm: 'l

L L R RN I

© 3L.JAN.2020 11:57:32

Start 2.685 GHz 10005 pts Stop 2.715 GHz
! [ Stop 2.501 GHz ] ||5-ERe v

Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |

__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B966 GHz 19.33 dBm -10.67 db

2.475 GHz 2.490 GHz 1.000 MHz 2.48913 GHz -26.09 dém -1.09 d& 2.690 GHz 2.691 GHz | 100.000 kHz 2.69002 GHz -16.16 dBm -6.16 dB

2,480 GHz 2.495 GHz 1.000 MHz 2,49388 GHz -18.08 d&m -5.08 d& 2.691 GHz 2.6095 GHz 1,000 MHz 2.69115 GHz -14.83 dBm -4.83 db

2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -23.68 dBm -10.68 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69566 GHz Z54.04 dBm Z11.04 dB

2,496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 20.12 dBm -9.68 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.60648 GHz -56.92 dbm “1.02 dB

—
Il ] L i
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